
(800) 800-5824    agromatic.netRev: 2280

EasySwing Ground Installation Kit Guide
Designed for use with the EasySwing Totem Brush

Page 1

1. Base Plate

2. Screw Post

3. Base attachment

4. Chains

5. 16x80 mm bolts + washers 

6. 16x100 mm bolts + washer

1 qty.

1 qty.

1 qty.

2 qty.

6 qty.

1 qty. 

Parts List:

1

2

34

5 & 6

�‡  24 mm socket

�‡  Ratchet or drill

�‡  Shovel

�‡  7/8” or less rod for turning in screw post

Required for Assembly:



(800) 800-5824    agromatic.net

�à�����O�­�Y�����7�4���­�������	�­�4�Ð�+�ð�­�����­�
�Ì���e�
�Ì���­�����Ð�R�Ð�����­�+�Ð�­���å���+���ð�
�.�4�­�����­�4�ð���


Page 2

2. Lay base plate on ground                        
and work around edges 
with shovel

3. Move base plate and dig out area approx. 2-3” deep so base  
    plate will sit just below ground level



(800) 800-5824    agromatic.net

4. 

Page 3

Mark center of base plate so 
you know where to turn in      
screw post

5. Run rod through top hole and begin turning in screw post

6. Once screw post is securely in ground (approx. 12 to 18”) use  
   16x100 mm bolt to attach TOTEM base attachment to screw post



(800) 800-5824    agromatic.net

7.

Page 4

Attach included chains using two 16x80mm bolts and continue 
using your rod to turn screw post and TOTEM base attachment 
the rest of the way into the ground

8. Remove chains

9. Replace base plate - the center hole will align with the 
   TOTEM base attachment

Now let’s assemble your TOTEM brush!



(800) 800-5824    agromatic.net

10.

Page 5

�����ð�æ�
���ì�����Ð�.�����å���}�Z�}�'�T���f�����+��
stand with coordinating holes 
on base plate and use six 
16x80 mm bolts and washers 
to secure in place

�à�à�������4�4�­�Æ�ì�������S�Ð�+���å�+�­�	�Ð���4�����f�����+���.�4�­�
�Ì���7�.�ð�
�æ���.�ð�X���à�å�X�â�ß���	�	���Å�����4�.����������������������������������������
    and washers and secure 

12. Attach upper frame to lower frame using six 16x30 mm bolts        
      and washers



(800) 800-5824    agromatic.net

13.

Page 6

Insert disc assembly guide into channel and begin 
assembling brush discs following this diagram

���������������������������������������������������������������������������������������������������������������� 

Note: 
last two discs 

should be doubled up

14. Install tensioner lid with 16x50 mm bolt and washer

       

����������������������������������������������


